



No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
CALCIUM SUPPLEMENT						
1	BOCA Calcium emulsion "LONG LIFE"	Tricalcium phosphate 103mg, 1600 I.U. of Vitamin A and 160 I.U. of Vitamin D3/ml	For deficiency of calcium, Vit.A and Vit.D	Prescription		
2	Concrl Capsules 250mg	Crystalline D-Glucosamine Sulfate	Relieve the pain of degenerative arthritis.	OTC		
PENICILLINS						
1	AMPICILLIN SODIUM INJECTION 1G	AMPICILLIN SODIUM 1GM	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, Meningococcal and other susceptible bacteria	Prescription		
2	AMOX INJECTION 500MG	AMOXICILLIN ANHYDROUS 500MG	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, Meningococcal and other susceptible bacteria.	Prescription		
3	AMBACILLIN POWDER FOR INJECTION	AMPICILLIN 1GM/2GM + SULBACTAM 0.5GM/1GM	Infections caused by Streptococcus, Staphylococcus, Escherichia coli, Klebsiella, Serratia, Haemophilus influenzae, Proteus vulgaris, Citrobacter, Bacterioides Fusobacterium, Clostridium Difficile, Branhamella Catarrhalis.	Prescription		
4	BETAMYCIN POWDER FOR INJECTION	PIPERACILLIN 2GM/3GM/4GM + TAZOBACTAM 0.25GM/0.375GM/0.5GM	The treatment of patients with moderate to severe infections caused by β -lactamase-producing strains who are susceptible to 1. piperacillin 2.piperacillin/tazobactam, but has resistance to piperacillin	Prescription		
5	CO-TAZO POWDER FOR INJECTION	PIPERACILLIN 2GM/3GM/4GM + TAZOBACTAM 0.25GM/0.375GM/0.5GM	The treatment of patients with moderate to severe infections caused by β -lactamase-producing strains who are susceptible to 1. piperacillin 2.piperacillin/tazobactam, but has resistance to piperacillin	Prescription		
6	Amonado for Intravenous Injection "L.L."	Amoxicillin 1g +ClavulanicAcid 0.2g	Infections caused by staphylococci, streptococci, pneumococci, meningococci and other susceptible bacteria.	Prescription		
CEPHALOSPORINS						
1	SEAFAR POWDER 0.5G FOR INJECTION	CEFAZOLIN (SODIUM) 0.5GM	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, meningococcal and other susceptible bacteria	Prescription		
2	SEAFAR POWDER 1G/2G/5G/10G/20G FOR INJECTION	CEFAZOLIN (SODIUM) 1G/2G/5G/10G/20G	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, meningococcal and other susceptible bacteria	Prescription		
3	CEDO INJECTION 1GM	CEFAMANDOLE 1G	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, Bacillus and other susceptible bacteria.	Prescription		
4	CEFOTIN POWDER FOR INJECTION "CEFOXITIN"	CEFOXITIN 1G/2G	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, meningococcal and other susceptible bacteria.	Prescription		
5	CEFURO INJECTION 250MG	CEFUROXIME (SODIUM) 250MG	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, meningococcal and other susceptible bacteria.	Prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
6	CEFURO INJECTION 750MG	CEFUROXIME (SODIUM) 750MG	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, meningococcal and other susceptible bacteria.	Prescription		
7	CETADIME FOR INJECTION 2g	CEFTAZIDIME 2G	Ceftazidime is a bactericidal cephalosporin antibiotic that is resistant to a variety of endolines and is effective against a wide range of Gram-positive bacteria and Gram-negative bacteria.	Prescription		
8	CETAXIME FOR INJECTION	CEFOTAXIME (SODIUM) 0.25GM/0.5GM/1GM/2 GM	Infections caused by Staphylococcus, Streptococcus, Streptococcus pneumoniae, meningococcal and other susceptible bacteria	Prescription		
9	YUPIPE POWDER FOR INJECTION	CEFEPIME 0.5G/1G/2G	Inflammation caused by bacteria that are susceptible to Cefepime.	Prescription		
10	CEFEPIME POWDER FOR INJECTION "O-S"	CEFEPIME 0.5G/1G/2G	Inflammation caused by bacteria that are susceptible to Cefepime.	Prescription		
11	CEFZONE FOR IM/IV POWDER FOR INJECTION	CEFOPERAZONE 0.5G /1G	Treatment for upper and lower respiratory tract infection, upper and lower urinary tract infections, peritonitis, cholecystitis and other intraperitoneal infections, septicemia, meningitis, skin and soft tissue infections, bone, joint infections, pelvic inflammation, gonorrhea, endometritis and other genital tract infection	Prescription		
CARBAPENEM						
1	MELOPEN POWDER FOR INJECTION 0.25G/ 0.5G/ 1G	MEROPENEM 0.25G/0.5G/1G	Inflammation caused by bacteria susceptible to Meropenem.	Prescription		
2	YOUNAM POWDER FOR IV INJECTION	IMIPENEM 500MG + CILASTATIN 500MG	It has activity against inflammation of Gram-positive and Gram-negative organisms that are susceptible to imipenem.	Prescription		
TETRACYCLINES						
1	DOMYCIN CAPSULES	DOXYCYCLINE (HCL) 115MG	The treatment of a variety of infections caused by susceptible strains of Gram-positive and Gram-negative bacteria and certain other micro-organisms.	prescription		
MACROLIDES						
1	ERYTH F.C. TABLET 500 MG "LONG LIFE"	ERYTHROMYCIN (ESTOLATE) 500MG	Infections caused by Streptococcus, Staphylococcus, Streptococcus pneumoniae, Pseudomonas aeruginosa, Treponema pallidum, Diphtheria bacillus, Listeria monocytogenes, Bacillus licheniformis, Legionella pneumophila, trachoma.	prescription		
AMINO GLYCOSIDE						
1	GENTA 40MG/ML INJECTION	GENTAMICIN 40MG	The treatment of a variety of infections caused by susceptible strains of Gram-positive and Gram-negative bacteria and certain other micro-organisms.	prescription		
POLYPEPTIDES						
1	TECO LYOPHILIZED INJECTION	TEICOPLANIN 200 MG	It is an antibiotic that acts against coagulase producing Gram-positive cocci. It is used in the treatment of endocarditis, peritonitis, septicemia, osteoarthritis.	prescription		
2	TEICOIN POWDER FOR I.V. INJECTION	TEICOPLANIN 200 MG · 400MG	It is an antibiotic that acts against coagulase producing Gram-positive cocci. It is used in the treatment of endocarditis, peritonitis, septicemia, osteoarthritis.	prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
3	COLISTAR LYO INJ.	Colistin Lyo inj. 2MIU	Used as a last-resort treatment for multidrug-resistant Gram negative infections including pneumonia	prescription		
QUINOLONE						
1	MOXACIN INFUSION SOLUTION 400MG/250ML	Moxifloxacin 400MG	Treatment for adults(>18yrs) inflammation caused by susceptible bacteria that includes 1.Upper and lower respiratory tract infection, such as sinusitis, acute exacerbation of chronic bronchitis, and Community-acquired pneumonia. 2.Infections of the skin and soft tissue. 3.Complicated intra-abdominal infection that includes many types of bacterial infections.	Prescription		
2	MOLA INFUSION SOLUTION 400MG/250ML	MOXIFLOXACIN 1.6MG	Treatment for adults(>18yrs) inflammation caused by susceptible bacteria that includes, 1.Upper and lower respiratory tract infection such as, Sinusitis, acute exacerbation of chronic bronchitis, and Community-acquired pneumonia 2.Infections of the skin and soft tissue 3.Complicated intra-abdominal infection that includes many types of bacterial infections.	Prescription		
3	LEVOFOR IV SOLUTION FOR INFUSION 5MG/ML (50ML/100ML/150 ML)	LEVOFLOXACIN HEMIHYDRATE 5MG/ML (50ML/100ML/150ML)	Treat bacterial infections of 1.the lungs, in people with long-term breathing problems or Community-acquired pneumonia 2. urinary tract, including your kidneys or bladder 3. prostate gland, where you have a long lasting infection 4. skin and soft tissue, including muscles.	Prescription		
4	OFLOKASIN 400 MG/250 ML SOLUTION FOR INFUSION	MOXIFLOXACIN 1.6 MG/ML 250 ML	It is used to treat infections caused by susceptible bacteria in adults (over 18 years old), including: upper and lower respiratory tract infections (acute sinusitis, acute exacerbation of chronic bronchitis, community pneumonia), skin and soft tissue infections, and complex intra-abdominal infections (including multiple bacterial infections).	prescription		
MISCELLANEOUS ANTIBIOTICS						
1	DAPTOMYCIN LYO INJ. 500MG	Daptomycin Lyo Inj. 500mg	Daptomycin is indicated for the treatment of the following infections. - Adult and paediatric (2 to 17 years of age) patients with complicated skin and soft-tissue infections (cSSTI). - Adult patients with right-sided infective endocarditis (RIE) due to Staphylococcus aureus. It is recommended that the decision to use daptomycin should take into account the antibacterial susceptibility of the organism and should be based on expert advice. Adult and paediatric (1 to 17 years of age) patients with Staphylococcus aureus bacteraemia (SAB) In adults, use in bacteraemia should be associated with RIE or with cSSTI, while in paediatric patients, use in bacteraemia should be associated with cSSTI.	prescription		Under development
2	FOSMYCIN INJECTION	FOSFOMYCIN (SODIUM) 1G · 2G · 4G	Inflammation such as, Sepsis, bronchiolitis, Bronchiectasis, Pneumonia, lung abscess, Empyema, Peritonitis, Pyelonephritis, Cystitis caused by susceptible strains including Pseudomonas aeruginosa, Proteus, Serratia, Staphylococcus, and E. Coli.	prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
3	FOSFOMYCIN TROMETAMOL 3G GRANULES FOR ORAL SOLUTION	FOSFOMYCIN TROMETAMOL 3G	Ceftriaxone for Injection and Dextrose Injection is a cephalosporin antibacterial indicated for the treatment of the following infections caused by susceptible isolates of the designated bacteria: Lower Respiratory Tract Infections; Skin and Skin Structure Infections; Complicated and Uncomplicated Urinary Tract Infections; Pelvic Inflammatory Disease; Bacterial Septicemia; Bone and Joint Infections; Intra-abdominal Infections; Meningitis; and Surgical Prophylaxis.	prescription		Under development
4	VANLYO POWDER FOR INJ. 0.5G 、 1G	VANCOMYCIN 0.5G 、 1G	Pseudomembranous colitis caused by endocarditis, osteomyelitis, pneumonia, septicemia, soft tissue infection, enteritis, and Clostridium infection caused by staphylococcal infection.	prescription		
5	NUVANCO LYO INJ. 500MG/1G	Vancomycin Lyo Inj 500mg /1g	Endocarditis, osteomyelitis, pneumonia, septicemia, soft tissue infections, and enteritis caused by Staphylococcus infection; pseudomembranous colitis caused by Clostridium infection.	prescription		
6	WINTORIN TABLETS	NALIDIXIC ACID 250MG	For the treatment of the urinary tract includes urethritis, cystitis, pyelitis, enteral infection, and biliary tract infection includes bacillary dysentery, enteritis, cholecystitis, cholangitis that caused by Gram-negative organisms.	prescription		
ANTIFUNGAL						
1	CASPOFUNGIN/ANFARM for INJECTION 50MG	Caspofungin/Anfarm 50mg powder for concentrate for solution for infusion	<ul style="list-style-type: none"> •Treatment of invasive candidiasis in adult or paediatric patients. •Treatment of invasive aspergillosis in adult or paediatric patients who are refractory to or intolerant of amphotericin B, lipid formulations of amphotericin B and/or itraconazole. Refractoriness is defined as progression of infection or failure to improve after a minimum of 7 days of prior therapeutic doses of effective antifungal therapy. •Empirical therapy for presumed fungal infections (such as Candida or Aspergillus) in febrile, neutropaenic adult or paediatric patients. 	prescription		
ANTICOAGULANTS						
1	RIVAROXABAN F.C.TAB. 10MG/15MG/20MG	Rivaroxaban F.C.Tab 10mg/15mg/20mg	Indicated for prophylaxis of deep vein thrombosis (DVT), which may lead to pulmonary embolism (PE) in patients undergoing knee or hip replacement surgery. Indicated for prophylaxis of venous thromboembolism (VTE) and VTE related death during hospitalization and at discharge in adults admitted for an acute medical illness who are at risk for thromboembolic complications due to moderate or severe restricted mobility and other risk factors for VTE and not at high risk of bleeding. Indicated for treatment of existing DVT or PE.	prescription		Under development
ANTIDOTES						
1	DEFERASIROX 125MG TAB.	Deferasirox 125mg Tab.	Treatment of chronic iron overload in patients 10 years of age and older with non-transfusion-dependent thalassemia (NTDT) syndromes and with a liver iron concentration (LIC) of at least 5 milligrams of iron per gram of liver dry weight (mg Fe/g dw) and a serum ferritin greater than 300 mcg/L.	prescription	BE	Under development
2	FOCAS LYO INJ. 50MG/100MG/150MG	Calcium Folate 50mg 、 100mg 、 150mg Lyo Inj.	Treat or prevent serious blood cell disorders (such as thrombocytopenia, neutropenia, anemia) caused by certain drugs (folic acid antagonists such as methotrexate, trimethoprim, pyrimethamine).	prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
3	CAFONIA TAB. 15MG	Calcium Folate Tab.15mg	Calcium Folate the immediate toxic effects of folic acid antagonists, e.g. Methotrexate. Calcium Folate Rescue - a treatment technique using Calcium Folate in conjunction with folic acid antagonists, e.g. methotrexate, to minimise systemic toxicity. The treatment of megaloblastic anaemias due to sprue, nutritional deficiency, pregnancy, infancy, liver disease and malabsorption syndrome.	prescription		
PSYCHIATRIC DRUG						
1	VENFAXIME S R.CAP. 75mg	VENLAFAXINE 75MG	Depression, pan-anxiety, and social anxiety.	prescription	BE	
2	PENTIXOL F.C. TABLETS	FLUPENTIXOL 3MG	Mental disorder	prescription		
3	FLUXEL F.C. TABLETS	FLUPENTIXOL 0.5MG + MELITRACEN 10MG	Anxiety, depression.	prescription		
4	ABIZOLE	Aripiprazole F.C.Tab. 10mg	Aripiprazole for the treatment of bipolar disorder (mania and mixed episodes and as maintenance treatment), as adjunctive treatment for major depressive disorder (2006) and for autism spectrum disorders	prescription	BE	
5	OLZAPINE F.C. TAB 10MG	OLANZAPINE 10MG	Schizophrenia and other apparently positive and / or negative psychosis, mania of bipolar disorder, prevention of bipolar disorder recurrence.	prescription	BE	
6	OLZAPINE F.C. TAB 5MG	OLANZAPINE 5MG	Schizophrenia and other apparently positive and / or negative psychosis, mania of bipolar disorder, prevention of bipolar disorder recurrence.	prescription	BE	
7	QUETIPINE F.C. TAB "L.L."	QUETIAPINE 200MG	Sympathetic disorders, episodes of bipolar disorder.	prescription	BE	
8	QUETIPINE	QUETIAPINE 100MG/25MG	Sympathetic disorders, episodes of bipolar disorder.	prescription	BE	Under development
9	SENTRA F.C. TAB. 100mg	SERTRALINE 100MG	Depression, obsessive-compulsive disorder, panic disorder, post-traumatic stress syndrome (PTSD), social phobia and premenstrual disease (PMDD Premenstrual Dysphoric Disorder.	prescription	BE	
10	SERULINE F.C.TAB 50MG	SERTRALINE 50MG	Depression, obsessive-compulsive disorder, panic disorder, post-traumatic stress syndrome (PTSD), social phobia and premenstrual disease (PMDD Premenstrual Dysphoric Disorder.	prescription	BE	
11	E-MINE TABLETS	NITRAZEPAM 10MG	Used for the short term treatment of sleeplessness	prescription		
12	LUMRIN F.C. TABLETS	CHLORDIAZEPOXIDE HCL 10MG	Used for the short-term relief of anxiety, symptoms of alcohol withdrawal.	prescription		
13	STIMIN F C TAB.10MG	ZOLPIDEM HEMITARTRATE 10MG	Insomnia.	prescription	BE	
14	SILTIN TABLETS 5MG	SELEGILINE HYDROCHLORIDE 5MG (DEPRENYL HYDROCHLORIDE)	Treatment of the early stages of Parkinson's disease.	prescription		
DEMENTIA THERAPEUTICS AGENTS						
1	MEMANTINE ORAL SOLUTION 2MG/ML	Memantine oral solution 2mg /ml	Memantine is used to treat moderate to severe confusion (dementia) related to Alzheimer's disease	prescription		Under development

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
FOR CARDIOVASCULAR DISEASE						
1	ALADDIN F.C. Tablets 10mg	ROSUVASTATIN CALCIUM 10MG	Treatment for hypercholesterolemia, hypertriglyceridemia .	prescription	BE	
2	TICLOUD F.C. TABLETS 100MG	TICLOPIDINE 100MG	Reduce the risk of thrombotic stroke (fatal or nonfatal) in patients who have experienced stroke precursors, and in patients who have had a completed thrombotic stroke. TICLOUD should be reserved for patients who are intolerant or allergic to aspirin therapy or who have failed aspirin therapy.	prescription		
3	LIPOSEC CAPSULES 300MG (ETOFIBRATE)	ETOFIBRATE 300MG	For hyperlipidemia	prescription		
FOR GASTROINTESTINAL DISORDERS						
1	LASUS ORAL SALINE LAXATIVE	MONOBASIC SODIUM PHOSPHATE 480MG + DIBASIC SODIUM PHOSPHATE 180MG	Relieve occasional constipation or bowel irrigation before rectal examination.	prescription		
2	ASTREX CAP	CETRAXATE HCL 200MG	Cetraxate prevents gastric mucosal blood flow decrease in H. pylori-infected patients. It is usually used to improve gastric mucosal lesion in acute gastritis or acute exacerbation of chronic gastritis and to treat gastric ulcer.	prescription		
3	METHYLSCOPOLAMINE METHYLSULFATE F.C. TABLETS "L.L."	METHSCOPOLAMINE METHYLSULFATE 1MG	Treatment for gastritis, gastric ulcer, peptic ulcer, cramps and pain caused by above symptoms.	prescription		
4	KORINTI TABLETS	DICYCLOMINE HCL 2.5MG MAGNESIUM OXIDE 100MG ALUMINUM HYDROXIDE GEL 200MG	Treatment for gastric ulcer, peptic ulcer, hyperacidity, ulcerative colitis, spastic colitis.	OTC		
5	EMOSE CAPSULES 2MG (LOPERAMIDE)	LOPERAMIDE HCL 2MG	Relieve the symptoms of sudden, short term diarrhea ("acute" diarrhea)	prescription		
6	SUWEYLIN TABLETS	METHYLMETHIONINE SULFONIUM CYCLAMATE 50MG BELLADONNA EXTRACT 5MG DRIED ALUMINUM HYDROXIDE GEL 40MG CALCIUM CARBONATE 110MG CHLOROPHYLLIN 15MG	Treatment for acute gastritis, chronic gastritis, gastric ulcer, peptic ulcer and hyperacidity	OTC		
7	SULSON S.C. TABLETS 100MG	MEBEVERINE HCL 100MG	Treatment for the symptoms of gastrospasm, enterospasm, chronic irritable colon, gastritis, gastric ulcer, peptic ulcer, mucous colitis, spastic colitis , biliary dyskinesia.	prescription		
8	ESOCOMFORT E.F.C TAB 40MG	ESOMEPRAZOLE 40MG	Esomeprazole magnesium oral capsule is used to treat conditions caused by too much acid production in your stomach. These conditions include gastroesophageal reflux disease (GERD), erosive esophagitis, Zollinger-Ellison syndrome, and Helicobacter pylori infections.	prescription	BE	
9	ESOCOMFORT E.F.C TAB 20MG	ESOMEPRAZOLE 20MG	Esomeprazole magnesium oral capsule is used to treat conditions caused by too much acid production in your stomach. These conditions include gastroesophageal reflux disease (GERD), erosive esophagitis, Zollinger-Ellison syndrome, and Helicobacter pylori infections.	OTC	BE	Under development
10	OMEPRAZOLE LYO INJ. 40MG	Omeprazole LYO INJ 40MG (10cc vial)	This medicine is used to treat and help heal peptic ulcers. Used to help prevent gastric or duodenal ulcers from coming back. To treat a rare condition called Zollinger-Ellison syndrome	prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
11	PANTOPRAZOLE LYO INJ. 40MG	Pantoprazole Lyo Inj.40mg	Pantoprazole injection is used as a short term treatment to treat gastroesophageal reflux disease (GERD; a condition in which backward flow of acid from the stomach causes heartburn and possible injury of the esophagus [the tube between the throat and stomach]) in people who have had damage to their esophagus and who are unable to take pantoprazole by mouth. It is also used to treat conditions where the stomach produces too much acid, such as Zollinger-Ellison syndrome	prescription		
FOR LIVER, GALLBLADDER, AND HEPATITIS						
1	ENITOL F.C. TABLETS	ANETHOLE TRITHIONE 12.5MG	The treatment of cholecystitis, gallstones, biliary dyskinesia.	prescription		
2	UROSE CAPSULES 300MG	URSODEOXYCHOLIC ACID 300MG	To dissolve certain types of gall stones (stones in the gall bladder), which contain cholesterol, and treat a type of liver disease known as primary biliary cirrhosis(PBC).	prescription		
3	BARAVIR F.C. Tablets 0.5MG	ENTECAVIR 0.5MG	Treat chronic (long term) hepatitis B virus (HBV) infection in adults and children aged more than 2 years	prescription	BE	
4	BARAVIR F.C. Tablets 1MG	ENTECAVIR 1MG	Treatment of adults with signs of hepatitis B virus replication and chronic hepatitis B patients over 2 years of age.	prescription	BE	
LIVER PROTECTANT						
1	DATHIONE LYO INJ. 500MG	Glutathione Reduced Lyo Inj.500mg	Glutathione injections is anti-aging injections to help fight the signs of aging. It can also help reverse the signs of free radicals in the body and prevent oxidative stress.	prescription		
FOR DIABETES						
1	GLAZIDE TABLETS 80MG (GLICLAZIDE)	GLICLAZIDE 80MG	Diabetes	prescription		
FOR GOUT						
1	BENMARONE TABLETS 50MG	BENZBROMARONE 50MG	Treatment for gout and hypertension caused by hyperuricemia	prescription		
MUSCLE RELAXANT						
1	MAOLUX TABLETS 125MG (CHLORPHENESIN)	CHLORPHENESIN CARBAMATE 125MG	Spasm caused by locomotive organs such as, low back pain, spondylosis deformans, osteoporosis of spine	prescription		
ANTIHISTAMINE						
1	BROMPHENIRAMINE MALEATE TABLETS 4MG "L.L."	BROMPHENIRAMINE MALEATE 4MG	Relieve symptoms of allergy, and hay fever. These symptoms include runny nose,sneezing, itchy eyes/throat, and itchy skin caused by allergy, rash.	OTC		
2	CHLORPHENIRAMINE MALEATE TABLETS "S.S.P."	CHLORPHENIRAMINE MALEATE 4MG	Relieve symptoms of allergy, and hay fever. These symptoms include runny nose,sneezing, itchy eyes/throat), and itchy skin caused by allergy, rash.	OTC		
IMMUNOSUPPRESSION						
1	AZAPRINE F.C. Tablets 50mg	AZATHIOPRINE 50MG	Help your body accept kidney transplant, treat systemic lupus erythematosus, rheumatoid arthritis, acute leukemia, and chronic leukemia.	prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
2	Cycos SOFT GELATIN CAP. 100MG	CYCLOSPORIN 100MG	Prevention of transplant rejection after organ transplantation and bone marrow transplantation, prevention of graft-versus-host disease, activity of blindness, middle or posterior non-infectious uveitis, uncontrolled by traditional therapy, repeated inflammation of BEHCT disease, and invasion of retina Severe dryness that is ineffective or unsuitable for alternative therapy; severe rheumatoid arthritis that is ineffective or unsuitable for standard therapy; primary renal syndrome with steroid-ineffective or steroid-dependent (Biopsy) A small lesion disease or localized glomerulosclerosis, a patient who is ineffective by Cytostatic therapy and has a renal function index above 50% of normal.	prescription	BE	
FOR FLU						
1	KAN MAW KEH TABLETS "L.L."	ACETAMINOPHEN 100MG ETHOXYBENZAMIDE 83.33MG NOSCAPINE 5MG DL-METHYLEPHEDRINE HCL 5MG CAFFEINE ANHYDROUS 15MG CHLORPHENIRAMINE MALEATE 1.25MG	For the temporary relief of minor aches and pains associated with runny nose, stuffy nose, sneeze, cough, mucus, sore throat, fever, headache, arthritis pain, muscular aches.	OTC		
2	ASPHONLIN CAPSULES	ACETAMINOPHEN 500MG DEXCHLORPHENIRAMINE MALEATE 2MG PSEUDOEPHEDRINE HCL 60MG DEXTROMETHORPHAN HBR 15MG	For the temporary relief of minor aches and pains associated with stuffy nose, runny nose, sneeze, sore throat, cough, fever, arthritis pain, muscular aches.	OTC		
3	COMCOD SOLUTION	ACETAMINOPHEN 15MG CAFFEINE ANHYDROUS 1.24MG CHLORPHENIRAMINE MALEATE 0.124MG DL-METHYLEPHEDRINE HCL 1MG	For the temporary relief of minor aches and pains associated with sore throat, fever, headache, arthritis pain, muscular aches, stuffy nose, runny nose, sneeze.	OTC		
4	OSLETAMIVIR 75MG CAP	Osletamivir 75mg Cap	Treatment of acute, uncomplicated illness due to influenza A and B infection in patients 2 weeks of age and older who have been symptomatic for no more than 48 hours.	prescription		Under development
5	ANESTAT CAPSULES	ACETAMINOPHEN 320MG CAFFEINE ANHYDROUS 40MG SALICYLAMIDE 200MG	Fever reducer and pain reliever includes headache, toothaches, sore throat, arthritis, muscular aches, and dysmenorrhea.	OTC		
ENT Drugs						
1	POVIDONE LODINE THROAT SPRAY	Povidone Iodine Throat Spray	Indicated for the treatment of acute mucosal infections of the mouth and pharynx including stomatitis, gingivitis, aphthous ulcers, pharyngitis, tonsillitis, monilial infections, common colds and influenza.	prescription		Under development
BRONCHODILATORS AND ANTIASTHMATIC DRUGS						
1	MONAST FILM-COATED TABLETS 10MG	Montelukast (Sodium)10mg	Montelukast is used to control and prevent symptoms caused by asthma (such as wheezing and shortness of breath). It is also used before exercise to prevent breathing problems during exercise (bronchospasm). This medication can help decrease the number of times you need to use your quick relief inhaler.	prescription	BE	
URINARY SYSTEM						

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
1	DUTASTERIDE SOFT CAP 0.5MG	Dutasteride Soft Cap 0.5mg	indicated for the treatment of symptomatic benign prostatic hyperplasia (BPH) in men with an enlarged prostate to: improve symptoms, reduce the risk of acute urinary retention (AUR), and. reduce the risk of the need for BPH-related surgery.	prescription	BE	Under development
2	Xinlis film-coated tablets 20 mg	Tadalafil F.C.Tab. 20mg	Treat erection problems (erectile dysfunction) and symptoms of an enlarged prostate (benign prostate enlargement).	prescription	BE	
3	Xinlis film-coated tablets 5 mg	Tadalafil F.C.Tab. 5mg	Treat erection problems (erectile dysfunction) and symptoms of an enlarged prostate (benign prostate enlargement).	prescription	BE	
ARTERIAL INJECTION						
1	ALPROSTADIL	Alprostadil 0.02mg Lyo	For temporary maintenance of ductus arteriosus patency until corrective or palliative surgery can be performed in neonates with ductal-dependent congenital heart defects.	prescription		Under development
ANTITUSSIVE, MUCOLYTICS						
1	NOSCAPINE TABLETS	NOSCAPINE 10MG	Relieving cough	OTC		
2	SU CO TABLETS 20 MG	EPRAZINONE HCL 20MG	Relieving cough, thinning the mucus	OTC		
3	BISUCON TABLETS 8MG	BROMHEXINE HCL 8MG	Thinning the mucus in the airways, thus making the mucus less sticky and it also facilitates the removal of the mucus.	OTC		
PAIN RELIEVER, ANTI-INFLAMMATORY						
1	Xingaba Capsules 75mg "L.L."	PREGABALIN CAP. 75MG	It is used to help control certain kinds of seizures. It is used to treat painful nerve diseases. It is used to treat fibromyalgia.	prescription	BE	
2	DICLOFENAC TABLETS 25MG "L.L."	DICLOFENAC SODIUM 25MG	Relieve pain, reduce swelling and ease inflammation in conditions affecting the joints, muscles and tendons.	prescription		
FOR THROAT AND MOUTH						
1	DROCHEN LOZENGES 0.5MG	DOMIPHEN BROMIDE 0.5MG	Treatment of sore throat caused by Stomatitis, inflammation of throat, and thicken mucus.	OTC		
STEROID						
1	BETASHIN TABLETS	BETAMETHASONE 0.5MG LACTOSE 75MG STARCH 51.5MG MAGNESIUM STEARATE 3MG	Treatment for rheumatoid arthritis, allergic reactions, connective tissue disorders, inflammatory conditions of the skin, inflammatory conditions of the eye, and asthma.	prescription		
ANTHELMINTICS						
1	POKIUU TABLETS	PYRVINIUM PAMOATE 75MG	The treatment of enterobiasis caused by Enterobius vermicularis	OTC		
ORALBASE, AND SKIN OINTMENT						
1	ORALFIX ORAL BASE	TRIAMCINOLONE 1MG	Gingivitis, oral mucosa, tongue inflammation or ulcers, angular cheilitis, pyorrhea	OTC		
2	DOXEFEN CREAM 50MG/GM	DOXEPIN HCL 50MG	Relieve itching associated with eczematous dermatitis.	prescription		
3	TONIN GEL 100MG/GM (ETOFENAMATE)	ETOFENAMATE 100MG	Relieve rheumatoid arthritis, upper wrist scapular inflammation, low back pain, sciatica, tenosynovitis, and bursitis.	prescription		

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
4	MOMO CREAM	MOMETASONE FUROATE 1MG/G	Reduce redness and itchiness caused by certain skin problems that susceptible of the steroid.	prescription		
5	NAFINE CREAM	NAFTIFINE 10MG/G	1.Infections caused by trichophyton species, small spore ringworm species, hair flocculent epidermoid fungi in the skin and its affiliated tissue. 2.Epidermal candidiasis 3.Mycomorphosis 4.Pityriasis versicolor	prescription		
6	DERMALIN CREAM	BETAMERTHASONE DIPROPIONATE 0.64MG (eq to BETAMETHASONE 0.5MG)+CLOTRIMAZOLE 10MG	Indicated for the topical treatment of symptomatic inflammatory tinea pedis, tinea cruris, and tinea corporis due to Epidermophyton floccosum, Trichophyton mentagrophytes and Trichophyton rubrum.	prescription		
7	TROSTEN CREAM 1% "L.L."	TIOCONAZOLE 10MG	Treat infections caused by certain fungi.	prescription		
8	SEMPARIN OINTMENT	TOLNAFTATE 20MG CHLORHEXIDINE HCL 2MG	Topical antifungal for the treatment of Athlete's Foot, tinea cruris, tinea versicolor.	OTC		
9	SSD CREAM " DI"	SILVER SULFADIAZINE 10MG/G	Prevent infection and treatment in burns, especially for Gram-negative bacterial infections, such as pseudomonas aeruginosa infection. Also for stab wounds, trauma, and other types of wounds.	prescription		
10	ACNEAN CREAM 200MG/G	AZELAIC ACID 200MG	Acne vulgaris	prescription		
11	B.P. GEL 10%	BENZOYL PEROXIDE 100MG	Treatment of acne vulgaris	OTC		
12	SHEATE GEL 5%	BENZOYL PEROXIDE 50MG	Treat moderate acne (spots).	OTC		
13	EUCLOBE CREAM 0.5MG/GM	CLOBETASOL-17-PROPIONATE 0.5MG	Treatment of certain skin problems include eczema, psoriasis and discoid lupus erythematosus.	prescription		
14	FLUSONE CREAM 0.05%	FLUTICASONE PROPIONATE 0.5MG	Relieve inflammation and itching symptoms of skin diseases, such as eczema, including atopic dermatitis, early stage of eczema and discoid eczema, nodular prurigo, psoriasis which is not including plaque psoriasis, neurodermatitis includes Lichen planus, liposomal dermatitis, contact allergic reactions, discoid erythema lupus erythematosus, dermatitis that has not responded to milder steroid creams, insect bites, and prickly heat.	prescription		
15	BUTEFINE CREAM 10MG/G	BUTENAFINE HYDROCHLORIDE 10MG	The topical treatment of the following superficial dermatophytosis: interdigital tinea pedis (athlete's foot), tinea corporis (ringworm) and tinea cruris (jock itch) due to E. floccosum, T. mentagrophytes, T. rubrum, and T. tonsurans.	prescription		
16	MUMBAI DEPIGMENT CREAM	DEXAMETHASONE 0.3MG/ G HYDROQUINONE 50MG, RETINOIC ACID 0.3MG,	Indicated for the gradual bleaching of hyperpigmented skin conditions such as berloque dermatitis, contact dermatitis, atopic dermatitis, freckles, seborrheic keratosis chloasma, riehls melanosis, and other unwanted areas of melanin hyperpigmentation.	prescription		
17	PERMETHRIN 5%	Permethrin 5% x 30g	Permethrin 5% w/w Cream is indicated for the treatment of scabies.	prescription		under development
18	ACURE GEL 0.1%	ADAPALENE 0.1%	TRETMENT FOR ACNE	prescription		
FOR CANCER						

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
1	DOXORUBICIN HCL 10MG	Doxorubicin Hcl 10mg	<ul style="list-style-type: none"> •Doxirubicin Hcl is the treatment of AIDS related Kaposi's sarcoma patients with low CD4 (<200 CD4, lymphocytes/mm³) and mucosal, skin or internal organs. •Treatment for Ovarian cancer, after failure of platinum-based chemotherapy. •Doxorubicin can be used as first line treatment of patients with metastatic breast cancer who are at risk of heart disease. •Doxorubicin, in combination with bortezomib is indicate multiple myeloma. 	prescription		
2	EPIRUBICIN HCL 1MG/10MG/50MG	Epirubicin Hcl 1mg/ 10mg/ 50mg	<ul style="list-style-type: none"> •Epirubicin Hydrochloride has produced responses in a wide range of neoplastic conditions including breast, ovarian, gastric, lung and colorectal carcinomas, malignant lymphomas and multiple myeloma. 	prescription		
3	OXAOXA INJ 5mg/ml	Oxaliplatin 5mg/ml	<p>Oxaliplatin in combination with 5-fluorouracil (5-FU) and folinic acid (FA) is indicated for:</p> <ul style="list-style-type: none"> • adjuvant treatment of stage III (Dukes' C) colon cancer after complete resection of primary tumour. • treatment of metastatic colorectal cancer. 	prescription		
4	PEMETREXED DISODIUM HEPTAHYD 100MG/500MG	Pemetrexed Disodium Heptahyd 100mg/ 500mg	<ul style="list-style-type: none"> •Pemetrexed Disodium Heptahyd in combination with cisplatin is indicated for the first line treatment of patients with locally advanced or metastatic non-small cell lung cancer other than predominantly squamous cell histology. •Pemetrexed Disodium Heptahyd is indicated as monotherapy for the maintenance treatment of locally advanced or metastatic non-small cell lungcancer other than predominantly squamous cell histology in patients whose disease has not progressed immediatelyfollowing platinum-based chemotherapy. •Pemetrexed Disodium Heptahyd is indicated as monotherapy for the second line treatment of patients with locally advanced or metastatic non-small cell lung cancer other than predominantly squamous cell histology. •Pemetrexed Disodium Heptahyd in combination with cisplatin is indicated for the treatment of chemotherapy naïve patients with unresectablemalignant pleural mesothelioma. 	prescription		
5	IMATIS F.C. TAB. 100MG	Imatinib 100mg Tab.	<p>(for simple indication)</p> <ul style="list-style-type: none"> •Treatment of patients with newly diagnosed Philadelphia chromosome positive chronic phase chronic myeloid leukemia (CML), •Treatment of patients with Philadelphia chromosome positive chronic myeloid leukemia (CML) in accelerated phase, •Treatment of patients with Philadelphia chromosome positive chronic myeloid leukemia (CML) in blast phase, •Treatment of patients with Philadelphia chromosome positive chronic myeloid leukemia (CML) who are resistant to other therapies, •Treatment of patients with chronic myeloid leukemia (CML) in chronic/accelerated/blast phase who were initially diagnosed with Philadelphia chromosome positive chronic myeloid leukemia (CML) that has, however, become Philadelphia chromosome negative due to the treatment, •First-line treatment of children at and over 3 years of age with chronic myeloid leukemia (CML), •the treatment of adult patients with Kit (CD 117) positive unresectable and/or metastatic malignant gastrointestinal 	prescription		Under registration
1	XINVIR LYO INJ. 250MG	Acyclovir Lyo Inj.25mg (10cc vial)	Indicated for the treatment of initial and recurrent mucosal and cutaneous herpes simplex (HSV-1 and HSV-2) in immunocompromised patients. Indicated for the treatment of herpes simplex encephalitis. Indicated for the treatment of neonatal herpes infections.	prescription		
Hemorrhoid						

No.	Product Name	Ingredients/Strengths	Indication	Classification	BE	Remark
1	Aililon film-coated Tablets 500mg	Diosmin F.C.Tab.500mg	Helps improve local swelling or pain caused by chronic venous insufficiency and relieve hemorrhoid symptoms.	OTC		Under Development
ANTI-INFLAMMATORY AND PAIN RELIEF PATCHES						
1	LIDOCAINE PATCH 5%	LIDOCAINE 700MG/14G	Used to relieve post-herpetic neuralgia. The site of use is limited to undamaged skin.	prescription		



LONG LIFE NUTRACEUTICAL INT'L CO., LTD.

<https://www.lehyinn.com/>

Contact us:

Address: No.119, Hwai An St., San Min Dist. Kaohsiung Taiwan 80762

Phone: +886 7 3863323

Fax: + 886 7 3867999

Email : service@lehyinn.com